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1. HEAD COVER

Date. 2007.01.25

VECTOR ST-300 (ATVS8F)
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ITEM AVAIL PART NO. NAME QTY Fh & VIN/ENGNO E.P

1 HEAD COVER S pEE
1-1 A2391-HMA-0000 HEAD COVER PACKING 1
12 A2301-HMA-0000 CYLINDER HEAD COVER 1
13 A230A-HMA-0000 CYL. HEAD COVER ASSY. 1
1-4 A8610-HKA-0000 REED VALVE COMP 1
1-5 10002-HMA-0000 HEAD COVER BOLT 4
1-6 16001-06016-08 FLANGE BOLT 6*16 2

P.6 VECTOR ST-300 (ATVS8F) Date. 2007.01.25
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2. CYLINDER HEAD COMP

VECTOR ST-300 (ATVS8F)

Date. 2007.01.25



ITEM AVAIL PART NO. NAME QTY Fh & VIN/ENGNO E.P
2 CYLINDER HEAD COMP Y PR
2-1 A2200-RB1-0000 CYLINDER HEAD COMP 1
2-2 A2209-H6B-0000 VALVE STEM SEAL 4
23 A4100-RB1-0000 CAM SHAFT COMP 1
2-4 A4431-RB1-0000 IN. VALVE ROCKER ARM 1
2-5 A443A-RB1-0000 IN. VALVE ROCKER ARM ASSY. 1
2-6 A4441-RB1-0000 EX. VALVE ROCKER ARM 1
2-7 A444A-RB1-0000 EX. VALVE ROCKER ARM ASSY. 1
2-8 A4451-HMA-0000 ROCKER ARM SHAFT 2
2-9 A4457-HMA-0000 CAM SHAFT SETTING PLATE 1
2-10 A4711-HMA-0000 IN. VALVE 2
2-11 A4721-HMA-0000 EX. VALVE 2
2-12 A4751-HMA-0000 VALVE OUTER SPG. 4
2-13 A4761-HMA-0000 VALVE INNER SPG. 4
2-14 A4771-M8Q-0000 VALVE SPRING RETAINER 4
2-15 A4777-KN7-6700 VALVE SPRING SEAT 4
2-16 A4781-M9Q-0000 VALVE COTTER 8
2-17 C7750-PC1-0000 THERMO UNIT ASSY 1
2-18 A8647-RB1-0000 AIR PIPE COMP 1
2-19 A8654-N14-0000 AIR PIPE GASKET 2
2-20 A9300-HMA-0000 THERMOSTAT ASSY. 1
2-21 A9315-KJ9-0000 THERMOSTAT COVER COMP 1
2-22 10012-HLK-0000 TAPPET ADJUSTING SCREW 4
2-23 10206-HLK-0000 TAPPET ADJUSTING SCREW NUT 4
2-24 10442-HMA-0000 SEALING WASHER 10.5MM 4
2-25 14050-10080 FLANGE NUT 10MM 4
2-26 16001-06014-08 FLANGE BOLT 6*14 1
2-27 16001-06016-00 FLANGE BOLT SH 6X16 6
2-28 16001-06090-00 FLANGE SH BOLT 6*90 2
2-29 18000-RB1-0000 SPARK PLUG (CRSE) 1
P.8 VECTOR ST-300 (ATVSF)
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3. CYLINDER ASSY.

VECTOR ST-300 (ATVS8F)

Date. 2007.01.25



ITEM AVAIL PART NO.

NAME

VIN/ENG NO E.P

3
3-1
3-2
3-3
3-4
3-5
3-6
3-7
3-8
3-9
3-10
3-11
3-12
3-13
3-14

P. 10

A2100-HMA-0000
A210A-HMA-0000
A2191-HMA-0000
A4510-HMA-0000
A4520-H6T-0000
A4522-H6T-0000
A4523-M9Q-0000
A4524-H6T-0000
A4525-H6T-0000
A4531-KJ9-0000
A4610-HMA-0000
10001-M9Q-0000

14301-12200
A2251-HMA-0000

CYLINDER ASSY.

CYLINDER COMP
CYLINDER ASSY.

CYLINDER GASKET

CAM CHAIN TENSIONER
TENSIONER LIFTER ASSY.
ADJUSTER BOLT
TENSIONER LIFTER GASKET
O-RING

ADJUSTER SPRING

CAM CHAIN TENSIONER PIVOT
CAM CHAIN GUIDE

FLANGE SHF BOLT 6*22
DOWEL PIN 12*20
CYLINDER HEAD GASKET

Q'TY Iﬂl :PI
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4. L COVER ASSY.

VECTOR ST-300 (ATVS8F)

Date. 2007.01.25



ITEM AVAIL PART NO. NAME QTY Fh & VIN/ENGNO E.P
4 L COVER ASSY. e [T A
4-1 A1341-RB2-0000 L COVER 1

4-2 A1342-RB1-0000 L. COVER PLATE 1

4-3 A1343-RB1-0000 L. COVER PLATE GASKET 1

4-4 A1346-HMA-0000 L. BEARING SETTING PLATE 1

4-5 A134A-RB2-0000 L COVER ASSY. 1

4-6 A1371-HMA-0000 BERING STAY COLLAR 1

4-7 A137A-HMA-0000 BEARING STAY COLLAR ASSY. 1

4-8 A1395-RB1-0000 L COVER GASKET 1

4-9 11303-HMA-0000 O-RING 26.5%2.0 2

4-10 13500-05012-0H PAN SCREW 5*12mm 4

4-11 14301-08140 DOWEL PIN 8*14 2

4-12 16001-06012-00 SH. FLANGE BOLT 6*12 2

4-13 16001-06035-00 FLANGE SH BOLT 6X35 9

4-14 16150-60060-10 RADIAL BALL BEARING 6006LLU 1

P.12 VECTOR ST-300 (ATVSF)
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5. L CRANK CASE

Date. 2007.01.25

VECTOR ST-300 (ATVS8F)
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ITEM AVAIL PART NO. NAME QTY Fh & VIN/ENGNO E.P
5 L CRANK CASE T
5-1 A1200-RB1-0000 L CRANK CASE COMP 1

5-2 A1205-RB1-0000 SETTING PLATE 2

5-3 A1221-RB1-0000 MISSION BREATHER TUBE 1

5-4 A1230-RA1-0000 DRAIN TUBE ASSY. 1

5-5 A5772-500-0000 TUBE CLIP 1

5-6 C5759-RB1-0000 CHANGE SW. ASSY. 1

5-7 10032-HMA-0000 CYLINDER STUD BOLT B 2

5-8 10051-RB1-0000 SPRING FIXED CATCH 1

5-9 10052-RB1-0000 SCREW FIXING 1

5-10 12800-12000 DRAIN PLUG BOLT 12MM 1

5-11 14109-12000 DRAIN PLUG WASHER 12MM 1

5-12 14109-14000 DRAIN PLUG WASHER 14MM 1

5-13 16001-06012-00 FLANGE BOLT SH 6*12 3

5-14 16001-06018-00 FLANGE BOLT SH 6*18 2

5-15 16001-06050-00 FLANGE SH BOLT 6X50 4

5-16 16001-06070-00 SH. FLANGE BOLT 6*70mm 7

5-17 16211-12000 STELL BALL 12 1

P. 14 VECTOR ST-300 (ATVSF)
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6. R CRANK CASE

VECTOR ST-300 (ATVSF)
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ITEM AVAIL PART NO.

NAME

VIN/ENG NO E.P

6

6-1 A1100-RB1-0000
6-2 A1108-HMA-0000
6-3 A1191-RB1-0000
6-4 A4151-HMA-0000
6-5 B8101-RB1-0000
6-6 B&8102-RB1-0000
6-7 C1200-RB1-0000
6-8 10031-HMA-0000
6-9 14301-08140
6-10 16001-06010-08
6-11 16001-06022-00
6-12 16001-06055-00

P. 16

R CRANK CASE

R CRANK CASE COMP

WAVE WASHER

CRANK CASE GASKET

CAM CHAIN SETTING PLATE
STAR. REDUCTION GEAR COMP
STA. REDUCTION GEAR SHAFT
START MOTOR ASSY.
CYLINDER STUD BOLT A
DOWEL PIN 8*14

FLANGE BOLT SH 6*10
FLANGE BOLT SH 6*22

BOLT FLANGE SH 6*55

Q'TY Iﬂl :PI
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7. R CASE COVER

VECTOR ST-300 (ATVS8F)

Date. 2007.01.25



ITEM AVAIL PART NO. NAME QTY Fh & VIN/ENGNO E.P

7 R CASE COVER R,

7-1 A1330-RB1-0000 R CASE COVER COMP 1

7.9 A1332-RB1-0000 INNER COVER STAY B 1

7-3 16001-06070-00 SH. FLANGE BOLT 6*70mm 1

7-4 A236A-V02-0000 TAPPET ADJ HOLE CAP ASSY. 1

7-5 A5421-M9Q-0000 OIL FILTER SCREEN 1

7-6 A5426-M9Q-0000 OIL FILTER SCREW SPG. 1

7-7 A565A-RB1-0000 OIL LEVEL GAUGE ASSY. 1

7-8 A9215-HLA-0000 WATER PUMP IMPELLER 1

7-9 A9217-H9A-3000 MECHANICAL SEAL 1

7-10 A9229-H9A-0000 WATER PUMP GASKET 1

7-11 A922A-HLA-0000 WATER PUMP COVER COMP 1

7-12 A9231-HMA-0000 WATER PUMP SHAFT 1

7-13 A9502-RB1-0000 WATER HOSE 1

7-14 A9505-KS6-7000 WATER HOSE CLAMP A 2

7-15 1008A-H9A-0000 ACG. CAP ASSY. 14MM 1

7-16 10423-KJ9-0000 WASHER 7.2%13%1.2 1

7-17 11001-KJ9-0000 RADIAL BALL BRG.6901 1

7-18 11205-KF0-0000 OIL SEAL 12¥20*5 1

7-19 11302-M9Q-0000 O-RING 30.8MM 1

7-20 N 11307-M9Q-0000 O-RING 18*3 1

7-21 14301-08140 DOWEL PIN 8*14 2

7-22 14520-26000 CIR CLIP IN 26 1

7-23 16001-06022-00 FLANGE BOLT SH 6*22 2

7-24 16001-06032-00 FLANGE SH BOLT 6X32 2

7-25 16001-06045-00 FLANGE BOLT SH 6*45 10

7-26 16100-60000-00 RADIAL BALL BRG. 6000 1
VECTOR ST-300 (ATVSF)
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8. MOVABLE DRIVE FACE
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ITEM AVAIL PART NO. NAME QTY Fh & VIN/ENGNO E.P
8 MOVABLE DRIVE FACE T FRRE R
8-1 B2132-HMA-0000 SLIDE PIECE 3

8-2 B2131-HMA-0000 RAMP PLATE 1

8-3 B2121-RB1-0000 WEIGHT ROLLER 6

8-4 B2110-HMA-0000 MOVABLE DRIVE FACE COMP. 1

8-5 B2105-HMA-0000 DRIVE FACE BOSS 1

8-6 B2000-RB1-0000 MOVABLE DRIVE FACE ASSY. 1

8-7 B2102-HMA-0000 DRIVE FACE 1

8-8 10401-KJ9-0000 THRUST WASHER 14*28%2 1

8-9 10201-KR&-0000 FLANGE NUT 14MM 1

P. 20 VECTOR ST-300 (ATVS8F)
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9. CRANK SHAFT

P.21 VECTOR ST-300 (ATVS8F) Date. 2007.01.25



ITEM AVAIL PART NO. NAME QTY Fh & VIN/ENGNO E.P
9 CRANK SHAFT Al
9-1 A3000-RB1-0000 CRANK SHAFT COMP 1

9-2 A3010-HMA-0000 PISTON RING SET 1

9-3 A3101-RB1-0000 PISTON 1

9-4 A3111-HMA-0000 PISTON PIN 1

9-5 N A3201-RB1-0000 CONNECTING ROD 1

9-6 N A320A-RB1-0000 CONN. ROD ASSY. 1

9-7 N A3331-RB1-3000 BALANCE SHAFT DRIVE GEAR 1

9-8 N A3371-HMA-3000 R CRANK SIDE PLATE 1

9-9 N A3381-HMA-3000 CRANK PIN 1

9-10 10601-HMA-0000 PISTON PIN CLIP 17MM 2

9-11 10701-HB6-0000 WOODRUEFF KEY 25*14*4 1

9-12 N  11003-HMA-0000 CONN. ROD BRG. PK32*41*17.8 1

9-13 11201-HMA-3000 OIL SAEL TC27*42*7 1

9-14 16100-62070-10 RADIAL BALL BRG. 6207 1

9-15 11001-HMA-0000 RADIAL BALL BRG. TMB306JR2C3 1

P.22 VECTOR ST-300 (ATVS8F)
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10. AC GEN FLYWHEEL

P.23 VECTOR ST-300 (ATVS8F) Date. 2007.01.25



ITEM AVAIL PART NO. NAME QTY Fh & VIN/ENGNO E.P
10 AC GEN FLYWHEEL 5P
10-1 A1394-RB1-0000 R COVER GASKET 1

10-2 B8110-HMA-0000 STARTING CLUTCH GEAR COMP 1

10-3 B812A-HMA-0000 ONE WAY CLUTCH ASSY. 1

10-4 C110A-RB1-0000 AC GEN FLYWHEEL SET 1

10-5 C1110-RB1-0000 FLYWHEEL COMP. 1

10-6 C1120-RB2-0000 STATOR COMP 1

10-7 10201-KR8-0000 FLANGE NUT 14MM 1

10-8 10401-KJ9-0000 THRUST WASHER 14*28%2 1

10-9 11202-HMA-0000 OIL SEAL TC12%22%*5 1

10-10 13500-05016-0A PAN SCREW 5*16 2

10-11 13500-06040-0A SCREW PAN 6X40 3

10-12 14301-08140 DOWEL PIN 8X14 2

10-13 14520-32000 IN CIR CLIP 32MM 1

10-14 16140-62013-10 RADIAL BALL BRG. 6201LUC3 1

10-15 16700-08020-00 SOCKET BOLT 8X20 3

P.24 VECTOR ST-300 (ATVSF)
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11. BALANCE SHAFT

P. 25 VECTOR ST-300 (ATVS8F) Date. 2007.01.25



ITEM AVAIL PART NO.

VIN/ENG NO E.P

11
11-1
1122
11-3
11-4
11-5
11-6
11-7
11-8
11-9
11-10

z z z z Z Z Z Z

A3300-RB1-0000
A3301-RB1-0000
A3302-RB1-0000
A3332-RB1-3000
A3333-RB1-0000
A3334-RB1-0000
A3337-RB1-0000
A3338-RB1-0000
14510-28000
16100-62040-10

NAME QTY Fh &

BALANCE SHAFT I i
BALANCE SHAFT COMP 1
BALANCE SHAFT 1
WAVE WASHER 28.3*36*1 1
BALANCE SHAFT DRIVE GEAR A 1
BALANCE SHAFT DRIVE GEAR B 1
BALANCE SHAFT DRIVE GEAR SPRIl 4
WASHER 28.3*%47.5*%1.4 1
WASHER 28.3*%36*1 1
CIR CLIP EX 28MM 1
RADIAL BALL BRG. 6204 2

VECTOR ST-300 (ATVS8F)

Date. 2007.01.25



12. MISSION CASE

P.27 VECTOR ST-300 (ATVS8F) Date. 2007.01.25



ITEM AVAIL PART NO. NAME QTY Fh & VIN/ENGNO E.P
12 MISSION CASE A
12-1 B1200-RB1-0000 MISSION CASE 1

12-2 B1201-RB1-0000 INNER COVER STAY A 1

12-3 B1395-RB1-0000 MISSION CASE GASKET 1

12-4 B3411-RB1-0000 DRIVE SHAFT 1

12-5 B3420-RB1-0000 COUNTER SHAFT ASSY. 1

12-6 B3421-RB1-0000 COUNTER SHAFT 1

12-7 B3422-RB1-0000 COUNTER GEAR A 1

12-8 B3423-RB1-0000 COUNTER GEAR B COMP 1

12-9 B3424-RB1-0000 BUSH 20%*13 1

12-10 B3425-RB1-0000 SPACER 1
12-11 B3430-RB1-0000 FINAL SHAFT COMP 1

12-12 B3431-RB1-3000 FINAL SHAFT 1

12-13 B3432-RB1-3000 FINAL GEAR 1

12-14 B3475-RB1-0000 CLIDING CLAW 1

12-15 B3500-RB1-0000 REVERSE SHAFT COMP 1

12-16 B3800-RB1-0000 DRIVE SPROCKET 1

12-17 B3801-RB1-0000 DRIVE SPROCKET FIXING PLATE 1

12-18 B4211-RB1-0000 SHIFT FORK 1

12-19 B4241-RB1-0000 SHIFT FORK SHAFT 1

12-20 B4300-RB1-0000 SHIFT DRUM COMP 1

12-21 B4319-R02-0000 GEAR INDICATION DRILL SPG 1

12-22 B4323-R02-0000 GEAR INDICATION DRILL 1

12-23 B4610-RB1-0000 GEAR SHIFT SPINDLE COMP 1

P. 28 VECTOR ST-300 (ATVS8F)
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ITEM AVAIL PART NO. NAME QTY Fh & VIN/ENGNO E.P
12 MISSION CASE

12-24 10401-RB1-0000 PLAIN WASHER 25MM 2
12-25 10402-RB1-0000 PLAIN WASHER 20MM 2
12-26 10454-RB1-0000 THRUST WASHER 20.5%38%2 1
12-27 10474-M9Q-0000 WASHER §MM 1
12-28 11003-RB1-0000 NEEDLE BRG. HK2016 1
12-29 11103-X17-0000 NEEDLE BRG. K25X29X10 1
12-30 11201-RB1-0000 OIL SEAL TC 30*46*7 1
12-31 11202-RB1-0000 OIL SEAL TC14*26*6 1
12-32 11204-HMA-0000 OIL SEAL TC25*40%*7 1
12-33 12101-06010-0H HEX BOLT 6*10 2
12-34 N 12800-12000 DRAIN PLUG BOLT 12MM 1
12-35 14109-12000 DRAIN PLUG WASHER 12MM 1
12-36 14301-10140 DOWEL PIN 10X14 2
12-37 14510-25000 EX. CIRCLIP 25 2
12-38 14520-52000 CIRCLIP IN. 52 1
12-39 15701-08012-00 BOLT FLANGE 8*12 1
12-40 15701-08040-00 FLANGE BOLT 8+*40 9
12-41 16100-62040-10 RADIAL BALL BEARING 6204 3
12-42 16100-63040-10 RADIAL BALL BRG. 6304 1
12-43 16100-63053-00 RADIAL BALL BRG. 6305 1
12-44 16150-62050-10 RADIAL BALL BEARING 6205LLU 1

VECTOR ST-300 (ATVSF)
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13. OIL PUMP ASSY.

P. 30 VECTOR ST-300 (ATVS8F) Date. 2007.01.25



ITEM AVAIL PART NO.

VIN/ENG NO E.P

13

13-1
13-2
13-3
13-4
13-5
13-6

P.31

A5100-HMA-0000
A5133-HMA-0000
A5141-HMA-0000
11101-HMA-0000
13500-06025-0H
14510-10000

NAME QTY Fh &

OIL PUMP ASSY. e
OIL PUMP ASSY. 1
OIL PUMP DRIVEN SPROCKET 1
OIL PUMP CHAIN 48L 1
ROLLER 2.5%11.8 1
PAN SCREW 6X25 2
CIR CLIP EX 10 1

VECTOR ST-300 (ATVS8F)
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14. CYL. HEAD SIDE COVER ASSY.

P.32 VECTOR ST-300 (ATVS8F) Date. 2007.01.25



ITEM AVAIL PART NO.

NAME

VIN/ENG NO E.P

14

14-1 A230A-RB1-0000
14-2 A2314-RB1-0000
14-3 A4105-A31-0000
14-4 A4105-X01-0000
14-5 A4108-M36-0000
14-6 A4401-HMA-0000
14-7 10083-X01-0000
14-8 16001-06018-00

P. 33

CYL. HEAD SIDE COVER ASSY.
CYL. HEAD SIDE COVER ASSY.

BREATHER TUBE

CAM SPROCKET

CAM SPROCKET WASHER
CENTRIFUGAL DISK

CAM CHAIN 100L

LOCK BOLT 6MM
FLANGE BOLT ,SH 6*18

Q'TY Iﬂl :Pl
1 PR ]

VECTOR ST-300 (ATVS8F)
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15. DRIVEN PULLEY SET

P. 34 VECTOR ST-300 (ATVS8F) Date. 2007.01.25



VIN/ENG NO E.P

ITEM AVAIL PART NO. NAME QTY Fh &

15 DRIVEN PULLEY SET ?gﬁ e
15-1 B2101-HMA-0000 CLUTCH OUTER
15-2 B2300-HMA-0000 DRIVE PLATE ASSY.
15-8 B3010-HMA-0000 DRIVEN PULLEY ASSY
15-9 B3100-RB1-0000 DRIVE BELT
15-10 B3200-HMA-0000 DRIVEN FACE ASSY.
15-11 B3210-HMA-0000 DRIVEN FACE COMP.
15-12 B3220-HMA-0000 MOVABLE DRIVEN FACE COMP.
15-13 B3225-HMA-0000 ROLLER GUIDE PIN
15-14 B3226-HMA-0000 GUIDE ROLLER
15-15 B3233-HMA-0000 DRIVEN FACE SPRING
15-16 B3237-HMA-0000 SEAL COLLAR
15-17 B3238-HMA-0000 SPRING COLLER
15-18 10201-KR8-0000 FLANGE NUT 14MM
15-19 10202-HMA-0000 SPECIAL NUT 36MM
15-20 10401-KJ9-0000 THRUST WASHER 14*28%2
15-21 10602-HMA-0000 IN. CIRCLIP
1522 N 11006-HMA-3000 NEEDLE BREAING HKS25%32*14
15-23 11007-HMA-3000 RADIAL BALL BRG. 6903LU
15-24 11211-HMA-0000 OIL SEAL TC41*48*4
15-25 11305-HMA-0000 O-RING 47%2.0
P. 35 VECTOR ST-300 (ATVSF) Date. 2007.01.25



16. A.L.C.V. ASSY

P. 36 VECTOR ST-300 (ATVS8F) Date. 2007.01.25



ITEM

AVAIL PART NO.

16
16-1
16-1-1
16-1-2
16-1-3
16-2
16-3
16-4
16-5

P. 37

z

A865A-RF2-0000

A8650-HMA-0000

A8811-N14-000
A8657-RB1-0000

A7401-LRA0-0000
10149-06012

A8655-LRA0-0000
A8656-LRA0-0000

NAME QTY Fﬁh'{, VIN/ENG NO E.P

A.LC.V. ASSY. ALCV. 3

AICV ASSY 1 AICV 5y

AICV 1 AICV

A.LA.C SETTING BAND 1

A.IC.V.INLET PIPE JOINT TUBE ASSY. 1

STAY AICV 1 AICVIiI5
BOLT, FLANGE (M6x12) 2 hAREE (M6x12)
AICV JOINT TUBE ISR
AICV-REED VALVE JOINT TUBE I 1E: g

VECTOR ST-300 (ATVS8F)
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17. CARBURETOR ASSY

P. 38

1-13—@

a
14—
g

REL)

1-21 1'15TA 117

8
1-2 ——”_/ 28

1-25—
s 1

!
i

114
1412 /i\'

W

N

1-27

VECTOR ST-300 (ATVS8F)

7 1201454 1918 00N

Date. 2007.01.25



[ITEM AVAIL PART NO. NAME QTY L& VIN /ENG NO E.P
17 CARBURETOR ASSY (I HNAE
17-1 A6100-RB1-0000 CARB. ASSY. 1
17-1-1 K3500-076-0000 FLOAT CHAMBER BODY ASSY 1 s
S A6157-RB2-0000 BOWL GASKET 1 R EE
17-1-1-2 S391-0030 DRAIN SCREW ASSY 1 MRS
17-1-2 D1310-850-0000 FLOAT COMP 1 @5
17-1-3 A230-846-2000 COVER, DIAPHRAGM 1
17-1-4 W1711-300-990 COIL SPRING 1
17-1-5 N A20A-106H-9900 DIAPHRAGM COMP 1 s
17-1-6 A6075-KG8-901 O-RING 1
17-1-7 N4460-28B00 ADJUST SCREW 1 s EsEss
17-1-8 A300-KG8H-901 COMPRESSION COIL SPRING 1
17-1-9 A795-LG8H-901 WASHER 1
17-1-10 W9576-0100 STOP SCREW 1
17-1-11 A300-KG8H-Q01 COMPRESSION COIL SPRING 1
17-1-12 K5020-RB1-0000 THROTTLE VALVE ASSY 1 S HE+VEF R
17-1-13 K590-076-0000 TOP ASSY =
17-1-14 A290-B97-2000 COIL SPRING 1
17-1-15 A0100-43FH-9000 NEEDLE JET 1 R
17-1-16 K6165-M47-0000 NEEDLE JET HOLDER ASSY 1 (> Tr+2 faE
17-1-17 D1424-KAG-0000 SLOW JET 1 (REE
17-1-18 14608-RB2-0000 O-RING 1 OFH
17-1-19 K7850-076-0000 RUBBER PIPE ASSY 1 fmsr
17-1-20 A305-491H-990 TORSION COIL SPRING 1
17-1-21 A1130-HB7H-6000 CHOKE LEVER 1 o AR
17-1-22 D1141-A63-010 STAY PLATE 1
17-1-23 13892-04008-10 WASHER SCREW 1
17-1-24 A6119-MZ2-6000-K2 STAY PLATE 1
17-1-25 A6155-ZG8-L100 FLOAT VALVE COMP 1
17-1-26 13892-04010-18 WASHER SCREW 2
17-1-27 13892-04016-18 WASHER SCREW 3
17-1-28 A6124-RB2-0000 FLOAT PIN 1 17
17-2 A711A-RB1-0000 INLET PIPE ASSY. 1
17-3 11308-HMA-0000 O-RING 34%2.0 1
17-4 14050-06000 NUT FLANGE 6MM 2
17-5 16001-06022-00 FLANGE BOLT SH 6*22 2

VECTOR ST-300 (ATVS8F)
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VECTOR ST-300 (ATVS8F)
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ITEM AVAIL PART NO.

NAME

QTY fhEi

VIN/ENG NO

18
18-1
18-1-1
18-1-2
18-1-3
18-1-4
18-1-5
18-1-6
18-1-7
18-1-8
18-1-9
18-1-10
18-2
18-3
18-4
18-4-1
18-4-2
18-4-3
18-4-4
18-4-5
18-5
18-6
18-7
18-8
18-9

P. 41

B464A-LRA0-0000
B4641-LRA0-0000
B4622-GJA0-0000
B4643-V30-0000
14104-08515
B4644-GJA0-0000
14201-46195
B4645-V30-0000
15701-06025-0C
14540-1201A
B4646-LRA0-0000
B4642-LRA0-0000
13600-05015-0G
B4648-LRA0-0000
12900-08320-0C
15013-08030C
15013-08030C-L
14001-081C0
14001-081CO0-L
10149-08016
16800-08030-0C
15611-08200
B4630-RCA-0000
15801-06035-0G

GEAR SHAFT LEVER, SAFETY SWITCH

SHAFT COMP ROD
ROD SHIFT
FIXED SUPPORT CATCH

FIXED SUPPORT ROD COMP SHIFT

WASHER

SPRING ROD SHIFT

SPLIT PIN

PIN ROD SHIFT

BOLT , HEXAGON HEAD
CIRCLIP

SHIFT TRANSLATOR
HANDLE PLASTICS ASSY.
SCREW FLAT

SHIFT TIE-ROR

STUD BOLT

BALL JOINT R

BALL JOINT L

NUT HEX

NUT HEX

BOLT, FLANGE (M8x16)
SOCKET BOLT
NUT,FLANGE CHECK (M8)
ARM GEAR SHIFT

BOLT, FLANGE (M6x35)

e S TS T O e S NS T NG S

I - 4 = IR
e

AT

A i [l e
REMHAT [l
NO:064 7 #5!
RO G
NO:002 H[ 1#fi
T 48
NO:011 + £ ki
NO:003 EF[4[ 2B
AT L
Repfilfe 1=
R AR
FYFUPER
FylpIpAL

+ E

+ g

A A

g I SR
AL T

* YR

VECTOR ST-300 (ATVS8F)
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19 AIR CLEANER

—1
2
N
[T
2
=}

P. 42 VECTOR ST-300 (ATVS8F) Date. 2007.01.25



ITEM AVAIL PART NO. NAME QTY Fh & VIN/ENGNO E.P
19 AIR CLEANER & SVRH
19-1 A7200-RB2-0000 AIR/C ASSY 1 RIS
19-1-1 A7202-RB1-0000 AIR/C ELEMENT ASSY 1
19-1-2 A7214-RB1-0000 AIR/C COVER SEAL 1
19-1-3 A7230-RB1-0000 AIR/C CASE 1
19-1-4 A7231-RB1-0000 AIR/C COVER 1
19-1-5 A7232-RB1-0000 AIR/C COVER CLAMP 4
19-1-6 A7253-RB1-0000 AIR/C CONN TUBE 1
19-1-7 A7255-B1C-0000 A/C CONNECTING TUBE BAND 1
19-1-8 A7255-RB1-0000 AIR/C INLET DUCT 1
19-1-9 A7257-RB2-0000 AIR/C CASE DUCT 1
19-1-10 A7370-M9Q-0000 BREATHER TUBE PLUG 1
19-1-11 A7371-M9Q-0000 BREATHER TUBE CLIP 1
19-1-12 10652-M8Q-0000 AIR/C CONN TUBE BAND 46 1
19-1-13 10652-RB1-0000 AIR/C CONN TUBE BAND 58 1
19-1-14 13893-05010-08 SCREW WASHER (5x10) 1
19-1-15 15002-80000 TUBE CLIP C12 1
19-1-16 15003-23010-60 V TUBE (8x12x100) 1
19-2 10111-06020 FLANGE BOLT 4 i
P.43 VECTOR ST-300 (ATVSF)
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20 CABLE

P. 44 VECTOR ST-300 (ATVS8F) Date. 2007.01.25



ITEM AVAIL PART NO. NAME QTY fh& VIN/ENG NO E.P
20 CABLE
20-1 A7910-LRA0-0000 CABLE THROTTLE 1 s

A7910-LRAT-0000 CABLE THROTTLE 1 s N/A ]
20-2 A7920-LRA0-0000 CABLE ,AIR CUT 1 RS

P. 45
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21 WATER COOLER

P. 46 VECTOR ST-300 (ATVS8F) Date. 2007.01.25



ITEM AVAIL PART NO. NAME QTY fh& VIN/ENG NO E.P

21 WATER COOLER -

21-1 A900A-LRA0-0000 RADIATOR SET 1R

21-1-1 A9010-LRA0-0000 RADIATOR COMP 1

21-1-2 A9005-LRA0-0000 SHROUD ASSY 1

21-1-3 15801-06012-08 FLANGE BOLT 6x12 3

21-1-4 A9039-LRA0-0000 FILLER NECK 1

21-1-5 15002-40850-00 TUBE CLIP D8.5 L i

21-1-6 A9124-LRA0-0000 RADIATOR HOSE A I PSSR

2017 15002-40730-00 TUBE CLAMP D7.3 Lk

21-2 A9125-LRA0-0000 RADIATOR HOSE OSE Ly

21-2-1 A8657-LRA0-0000 FASTENER 1 i

21-3 C7760-LRA0-0000 THRMO. SW. ASSY 1 RV B FAT%

21-4 10119-06030 BOLT HEXAGON(M6x30) 4 | pEEGR

21-5 A9111-LRA0-0000 RADIATOR FILLER CAP Lo ﬁ[ﬁf?ﬁ%

21-6 10149-06012 BOLT, FLANGE (M6x12) 1 Thegeis

21-7 A9121-LRA0-0000 RAD. INLET HOSE N

21-8 A9123-LRA0-0000 RAD. OUTLET HOSE IRy

21-9 A910A-LRA0-0000 RESERVE TANK ASSY I RIS

21-9-1 A9101-LRA0-0000 RESERVE TANK L ]

21-9-2 A9108-LRA0-0000 RESERVE TANK OUTLET HOSE e Tl

21-9-3 A9104-LRA0-0000 TANK RESERVE CAP L e

21-9-4 A9109-LRA0-0000 RESERVE TANK HOSE LRI

21-10 A9401-LRA0-0000 SHROUD RADIATOR ASSY e e

21-10-1 A9400-LRA0-0000 SHROUD RADIATOR L it

21-10-2 E0415-LRA0-0000 FTLTER NET 1 =i

21-11 10119-06821 BOLT,HEXAGON HEAD(M6x20) 2 BB (M6x20)
P. 47 VECTOR ST-300 (ATVSF)

Date. 2007.01.25



22 ENGING

P. 48 VECTOR ST-300 (ATVS8F) Date. 2007.01.25



[ITEM AvalL PART NO.

NAME QTY ﬁ# EPI

VIN/ENG NO

E.P

22

22-1
22-2
22-3
22-4
22-5
22-6
22-7

P. 49

AA000-RF2-0000
B0100-LRA0-0000
A1346-LRA0-0000
A1349-LRA0-0000
H3936-5AA0-0000
D0105-RB2-0000
10119-05071

ENGINE

ENG ASSY 1
CVT INLET TUBE 1
CVT OUTLET TUBE 1
CVT OUTLET TUBE BAND 1
WIRE CLAMP 2
CHAIN PROTECTO 1
SCREW,CROSS RECESS HEAD WASHE 3

3 By

CVTE5 Fiafsy
CVTES ey
il

VB P e R

VECTOR ST-300 (ATVS8F)
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23 MUFFLER ASSY

VECTOR ST-300 (ATVS8F)
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[ITEM AVAIL PART NO. NAME QTY §hé VIN/ENG NO E.P
23 MUFFLER ASSY.
23-1 A8000-RF2-0000 MUFFLER ASSY. -
23-1-1 A8310-RB2-3000 EXH. MUFFLER COMP 1
23-1-2 A832A-RB2-0000 EXH. PIPE ASSY 1 D
23-1-2-1 A8302-LRC0-0000 HEAT INSULATION BOARD I ERNTIREE, = s
23-1-2-2 15801-06011-3A BOLT FLANGE 2 ERpERTE
23-2 A8291-RB2-0000 EXH. PIPE GASKET 1 PR
23-3 10043-HMA-0000 CAP NUT 8MM 2 PR
23-4 10149-08012 BOLT, FLANGE HEAD 2 v
P.51 VECTOR ST-300 (ATVSF)

Date. 2007.01.25



24 FRAME

P.52 VECTOR ST-300 (ATVS8F) Date. 2007.01.25



[ITEM AVAIL PART NO. NAME QT _ghé VIN/ENGNO E.P
24 FRAME
24-1 E0100-LRC0-1A02 FRAME FRONT L AR R
24-2 E0110-LRAO-1A01 FRAME REAR 1 Hiopsp
24-3 H7501-MRC0-0000 VIN PLATE LG
H7501-LRH0-0000 VIN PLATE 1 i N/A ]
24-4 H750A-5BA1-0000 FIX NAIL 2 5 (y3.5%9)
24-5 10149-10022 BOLT, FLANGE (M10x22) 4 A f”JEEfLE M 10%*22
24-6 15701-12100-0C BOLT, FLANGE 2 L FEA=M12*100
24-7 15601-12200 NUT ANTI-LOOSEN 30 A gél
24-8 15801-10016-0HA BOLT, FLANGE (M10x16) 4 g
24-9 16100-6002ZZ BEARING(6002Z2Z7) 1 g
24-10 14510-32000 C CLIP 1 CEIIERL
24-11 E0101-LRA0-0000 LEFT ENG.BRACKET 1 A [
24-12 E0102-LRA0-0000 RIGHT ENG.BRACKET 1 7 I Ay [
24-13 15701-12160-0C BOLT, FLANGE L E M1 2%160
24-14 E0170-LRA0-0000 SEAT STEY 1 fj{m%z&
24-15 10149-06012 BOLT, FLANGE (M6x12) 9 R
24-16 E0105-LRA0-0000 UPPER SUPPORT BAR,FRONT FENDER 1 ﬁfjﬁﬁﬂ?ﬁ?fﬂ» iy
24-16-1 E0707-5EE0-0000 RUBBER PLUE 2 g**
24-17 E0106-LRA0-0000 LOWER SUPPORT BAR,FRONT FENDER 1 }‘ j&%@* < s
24-18 E0107-LRA0-0000 SUPPORT BAR,REAR FENDER 1 }f Py L BiAR
24-19 C6602-LRA0-0000 HOLDER RELAY 1 &7 [ ELa [a““u
24-20 10149-08016 BOLT, FLANGE (M8x16) 2 F[H ﬁ;gg
24-21 H1104-BCA0-0000 COLLAR,FLANGED 2
24-22 F0703-BCA0-0000 DAMPER 2 1’3& lﬁﬁ%
24-23 10119-06821 BOLT,HEXAGON HEAD(M6x20) 2 E| B4R (M6 %20)
24-24 E0111-LRA0-0000 STAY HEAD LAMP 2 ggf'ﬁj:c%l
24-25 13903-312B0 TRUSS 4 A FEUSEL
24-26 D3211-LRA0-0000 CLIP 4 e
P. 53 VECTOR ST-300 (ATVSF)
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25 FENDER

VECTOR ST-300 (ATVS8F)
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[ITEM AVAIL PART NO. NAME QT _ghé VIN/ENGNO E.P

25 FENDER

25-1 F4300-LRA0-0700 FR. FENDER ASSY(SILVER) L s e
F4300-LRA0-0800 FR. FENDER ASSY(BLACK) L s )
F4300-LRA0-5400 FR. FENDER ASSY(BLUE) el
F4300-LRA0-1E00 FR. FENDER ASSY(ORANGE) L af S (R e

25-2 10119-06821 BOLT,HEXAGON HEAD(M6x20) 8§ E gﬁlﬂmxzo)

25-3 F4301-LRA0-0B00 FRONT CENTRAL COVER Liplee

25-4 F4302-LRA0-0000 REAR CENTRAL COVER 1 &HreR

25-5 18310-FIA0-0000 PLASTIC SCREW 10 maagﬁlm

25-6 F4303-LRA0-0000 FR NT SIDE COVER R 1 Hrji;:f WWF NS

25-7 F4304-LRA0-0000 FR NT SIDE COVER L L] ??EJT’? " A

25-8 E0117-9EA0-0000 SCREW,BUTTON HEAD (M6x18) 10 il ngpgs

25-9 15611-06200-0G NUT 6 [t Ja(gu&)

25-10 H3500-LRA0-0700 REAR FENDER (SILVER) 1 [iwﬁ;(% )
H3500-LRA0-0800 REAR FENDER (BLACK) 1 fézifi'ﬁwr’? (B e
H3500-LRA0-5400 REAR FENDER (BLUE) 1 TE’ﬁwf’?(%f‘u)
H3500-LRA0-1E00 REAR FENDER (ORANGE) 1 .Qaf iy ( <)

25-11 15900-06160 SPRING NUT U-TYPE(M6) 12 U E[30 JH (M6)

25-12 H3511-LRA0-0000 OIL CAP PLUG 1 fgsqgu 3

25-13 H3520-LRA0-0000 FOOTREST,RIGHT 1 F ik

25-14 H3620-LRA0-0000 FOOTREST,LEFT 1 FF' L ey

25-15 F4400-LRA0-0700 RIGHT SIDE COVER(SILVER) AR T T
F4400-LRA0-0800 RIGHT SIDE COVER(BLACK) 1 [;1] <Y (B )

25-16 F4500-LRA0-0700 LEFT SIDE COVER(SILVER) 1 *;EII “PEE (BALE)
F4500-LRA0-0800 LEFT SIDE COVER(BLACK) 1 2 Frsp e (o)

25-17 C7203-LRA0-0000 SPEEDOMETER BRACKET 1 BERAS I

25-18 C7204-LRC0-0000 BRACKET HANDLE COVER L Loy Jﬂﬂ L P (%)

25-19 C7205-LRC0-0000 BRACKET HANDLE COVER R Do i ()

25-20 F4316-LRA0-0000 FRONT FENDER ADORNMENT COMP 1 i ﬁfﬁ?{f’?’j

25-20-1 N F4305-LRA0-0000 FRONT FENDER ADORNMENT 1 F ey

25-20-2 N C3143-LRA0-0000 POSITION LAMP ASSY 1 bRl

25-20-3 N 13903-312B0 TRUSS 4 NO:0094 Ff 1ol

P. 55 VECTOR ST-300 (ATVSF)
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[ITEM AVAIL PART NO. NAME QT _ghé VIN/ENGNO E.P
25 FENDER
25-21 B4627-LRA0-0000 SHIFT STAY 1 ARfE
25-22 H750A-5BA1-0000 NAIL,PULL(y3.5%9) 6 fE(y3.5%9)
25-23 13893-06016-0H NO:004 SCREW WASHER 2 NO:W004 [ T s
25-24 H7129-FIA0-0000 STICKER,INDICATE GEAR 1 E}f[; i AT
H7129-FIAF-0000 STICKER,INDICATE GEAR 1 %E T A N/A
25-25 H7100-LRC0-0000 LABEL TTRE 1 &Eﬁ“%
H7100-LRCF-0000 LABEL TIRE 1 qf BLAT N/A
25-26 18556-06012 SCREW WITH WASHER 2 RPEE PT R
25-27 H7127-MRC0-0700 STICKER ,REAR FENDE R(SILVER ) 1 &1~ yﬁﬁ% ((EELE)
H7127-MRC0-0800 STICKER ,REAR FENDE R(BLACK) 1 ficfli <} Em [(;,[ &
H7127-MRCO0-1E00  STICKER .REAR FENDE R(ORANGE, 1 &Hif) ’h"rf
25-28 H7103-MRC0-0700 STICKER ,VECTOR 300 L(SILVER ) AL [mtv (Eic
H7103-MRC0-0800 STICKER ,VECTOR 300 L(BLACK ) 1 FHhE Jﬁgﬁ%_ = (ELE)
H7103-MRCO-1E00  STICKER ,VECTOR 300 LCORANGE ) 1 I IS (4 I)
25-29 H7108-5EB0-0000 STICKER E-TON 1 B-TON [k sk il 7]
H7108-5BA2-0700 STICKER E-TON(SILVER) 1 E-TON it B (3241 mﬂ 5
25-30 H7131-FIB0-0000 STICKER ,POWER SUPPLY O i e sy
H7131-FIBF-0000 STICKER ,POWER SUPPLY I PR e Bk N/A
25-31 E3205-LRC0-0000 FRONT COVER,HANDLE BAR I
25-32 13903-312B0 TRUSS 7 NO:009- FF Il
25-33 E3206-LRA0-0000 REAR COVER,HANDLE BAR 1 g
25-34 E0701-GJA0-0000 ANTI-SLIP BOARD 2 HIEAS I
25-35 10149-06016 BOLT, FLANGE (M6x16) 4 [n R (M6*16)
25-36 C3140-RA1-0000 POSITION LAMP ASSY 1 A fF,'*g
25-37 10119-06802 BOLT,HEXAGON HEAD(M6x16) 2 RS
25-38 H7110-LRCF-0000 STICKER ,DEALER 1 géﬁjﬁﬂ R N/A
25-39 H7108-5EB0-0000 STICKER E-TON I E-TON {i%
25-40 F4315-LRF0-0000 LAGGING ALUMINUM FOIL IR
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26 SWING ARM

P.57 VECTOR ST-300 (ATVS8F) Date. 2007.01.25



[ITEM _AVAIL PART NO. NAME QTY fh& VIN/ENGNO E.P

26 SWING ARM

26-1 E020A-LRA0-0701 ARM,SUSPENSION,L.U.ASSY(SILVE) 1 % AR (FL)

26-1-1 E0200-LRA0-0700 ARM,SUSPENSION,L.U.(SILVE) 1 % FARFELD)

26-1-2 A1203-LRA0-0000 BUSH,ARM SUSPENSION 2 AW E010%228.1*40

26-1-3 E0230-LRA0-0001 BALL JOINT 1 ﬁi FilpE

26-1-4 14510-30000 CIRCLIP 1 CEER

26-2 E021A-LRA0-0701 ARM,SUSPENSION.R.U.ASSY(SILVE) 1 | FABFAb (35LE7)

26-2-1 E0210-LRA0-0700 ARM,SUSPENSION,R.U.(SILVE) I PAFEL)

26-2-2 A1203-LRA0-0000 BUSH,ARM SUSPENSION 2 AMEREE510%228.1*40

26-2-3 E0230-LRA0-0001 BALL JOINT 1 f #H [z

26-2-4 14510-30000 CIRCLIP 1 CHHTER

26-3 E022A-LRA0-0701 ARM,SUSPENSION,LOWER ASSY(SILVE) 2 T+ A%%{E:'E&(%w,)

26-3-1 E0220-LRA0-0701 ARM,SUSPENSION,LOWER (SILVE) 2 AB¥(LE)

26-3-2 A1203-LRA0-0000 BUSH,ARM SUSPENSION 4 AW Z0210%228.1*%40

26-3-3 E0230-LRA0-0001 BALL JOINT 2 E [IEn

26-3-4 14510-30000 CIRCLIP 2 JI [ 1781

26-4 15701-10060-0A BOLT FLANGE 8 iy £ J#'LEIEIMIO’%O

26-5 14011-121HO CASTLE NUT(M12) 4 A F #ﬁ,g& |/t

26-6 14201-46325 COTTER PIN 4 BT 5

26-7 D3211-LRA0-0000 CLIP 2 4!

26-8 E2200-LRA0-0000 SWING ARM SUB | e

26-9 11600-4T30203 BEARING 2 B

26-10 11201-LRA0-0000 OIL SEAL40%20%*8 2 ["ézl”iglﬁ

26-11 E2201-LRA0-0000 SWING RAM RIGHT BOLT 1 &Y ]gfgf e

26-12 E2203-LRA0-0000 SWING RAM LEFT BOLT 1 &Y f%f AL

26-13 10231-LRA0-0000 NUT SWING ARM 1 B Rl

26-14 E2202-LRA0-0000 RUBBER SLEEVE 1 EBYe

26-15 E2204-LRA0-0000 WASHER 2 A

26-16 D4611-9EA0-0000 NUT,FLANGE CHECK 8 TG R

26-17 E2205-LRA0-0000 PLUG 2 EE

26-18 10109-5BA1-0000 BOLT 1 i

26-19 H7106-FIA0-0000 WARNING STICKER,CHAIN 1 SEEEs BT

H7106-FIAF-0000 WARNING STICKER,CHAIN 1 SERET RRATQE BAY) N/A

P. 58 VECTOR ST-300 (ATVS8F)
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27 SEAT

VECTOR ST-300 (ATVS8F)
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[ITEM _AVAIL PART NO. NAME QTY fh& VIN/ENGNO E.P
27 SEAT
27-1 G7200-LRC0-0000 SEAT ASSY I Efiny (&)
G7200-LRA0-0000 SEAT ASSY (5 G N/A 1
27-1-1 G7201-LRA0-0000 SEAT FASTENER 2 E
27-2 G7212-5EA0-0000 RUBBER DAMPER 2 B
P. 60 VECTOR ST-300 (ATVSF)
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28 FUEL TANK, OIL TANK ASSY

Date. 2007.01.25

VECTOR ST-300 (ATVS8F)

P. 61



[ITEM AVAIL PART NO. NAME QTY & VIN/ENG NO E.P

28 FUEL TANK

28-1 A7500-LRC0-0000 FUEL TANK COMP (i

28-2 A7514-LRA0-0000 FUEL TUBE L=y

28-2-1 A7516-5EA0-0000 CLIP 2k

28-3 A762A-LRA0-0000 FUEL TANK CAP ASSY. L S

28-3-1 A7620-LRA0-0000 FUEL TANK CAP L,

28-3-2 A7621-LRA0-0000 BREATHE TUBE I S

28-4 A7510-FIA0-0000 FUEL TANK RUBBER PAD 4 FFTE

28-5 A7511-FIA0-0000 RUBBER INSULATOR 4 VR R

28-6 10119-06030 BOLT HEXAGON(M6x30) 4 A FPRfERR

28-7 A6701-LRA0-0000 FUEL COCK ASSY 1 By

28-7-1 A7519-LRA0-0000 FILTER FUEL 1 s S

28-8 A6702-LRA0-0000 FUEL COCK COVER 1 Bk 2,

28-9 C780A-LRA0-0000 METER FUEL LEVER 1 S

28-10 10200-50160 BOLT,WITH WASHER(M5x%16) 4 ifﬁé{j\ A

28-11 A751B-FIA0-0000 VACUUM TUBE COMP I piEsy

28-11-1 A7518-FIA0-0000 CLAMPER PULSER CORD 2 ek

28-12 18506-04016 SCREW,PAN HEAD(M4x16) 1 HRPEEER(M4x16)
VECTOR ST-300 (ATVSF)
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29 SUSPENSION

Date. 2007.01.25

VECTOR ST-300 (ATVS8F)
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[ITEM AVAIL PART NO. NAME QTY _Eh & VIN/ENG NO_E.P
29 SUSPENSION
29-1 E1105-LRA0-0000 SUSPENSION, FRONT 2 e
29-2 E2400-LRA0-0000 SUSPENSION, REAR 1 e
29-3 12811-10050-0G NO0:001 BOLT FLANGE 2 NO:0OI+ AR g
29-4 10102-10048 PIN HOLE BOLT(M10x48) 4 HiTIEEM10%48
29-5 D4611-9EA0-0000 NUT,FLANGE CHECK 4 [IheRI SR
29-6 10468-12006 CLIP 2 BE4
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30 FRONT WHEEL

P. 65 VECTOR ST-300 (ATVS8F) Date. 2007.01.25



[ITEM AVAIL PART NO. NAME QTY _FL# VIN /ENG NO
30 FRONT WHEEL
D471A-FIE0-0S00 FRONT WHEEL ASSY.,LEFT(ON) 1“5 (ON ROAD, i)
30-1 D471A-LRC0-0SFS FRONT WHEEL ASSY.,LEFT(OFF) 1 @5 (OFF ROAD #is!)
D471A-LRF0-00NA FRONT WHEEL ASSY.LEFT(ON)ALUMINUM) 1 “fjij#ii#l7 (ON ROAD; éﬂ[ﬁl )
D471A-LRF0-00FA FRONT WHEEL ASSY.,LEFT(OFF)(ALUMINUM) 1 % EfFA“F’IF‘y (OFF ROAD,%F[[?' )
30-1-1 D4710-FIE0-0000 WHEEL TIRE 1 # (ONROAD)
D4710-LRA0-0000 WHEEL TIRE 1 #"%; ( OFF ROAD. &[5! )
30212 D4601-FIC0-0S00 (10*5.5) WHEEL RIM 1 (10%5.5) Haile(SElg")
D4601-FIC0-9700 (10"x5.5)WHEEL RIM(ALUMINUM) 1 (10"x5.5)imiE! (S
D471B-FIE0-0S00 FRONT WHEEL ASSY.,RIGHT(ON) 1 i ON ROAD,;@[’—@\')
302 D471B-LRCO-0SFS FRONT WHEEL ASSY.,RIGHT(OFF) 1 ;,*qs;ﬁm (OFF ROAD,$#[5')
D471B-LRF0-00NA FRONT WHEEL ASSY.,RIGHT(ON)(ALUMINUM) 1 F i ggu&“?lﬁ*y (ON ROAD.,#{f5")
D471B-LRFO0-00FA FRONT WHEEL ASSY.,RIGHT(OFF)(ALUMINUM) 1 ‘ =l %’L’F’IF&(OFF ROAD’%‘EI )
302-1 D4710-FIE0-0000 WHEEL TIRE 1 [% «;, ( ON ROAD)
D4710-LRA0-0000 WHEEL TIRE 1 £ ( OFF ROAD. &%)
3022 D4601-FIC0-0S00 (10*5.5) WHEEL RIM 1 10*5 5) Bt (L5
D4601-FIC0-9700 (10"x5.5)WHEEL RIM(ALUMINUM) 1 (10"x5.5)dmiE! (s
30-3 D461A-LRA0-0000 WHEEL HUB ASSY 2 Rl
30-3-1 D4610-LRA0-0000 WHEEL HUB 2 Rl
30-3-2 D4612-GJA0-0000 BOLT,STUD 8 EXYIfEIE
30-3-3 16100-6203LLU BEARING(6203-LLU) 2 ifilips
30-3-4 11307-24040-10 OIL SEAL 2 i
30-3-5 D4620-LRA0-0000 INNER SPACER 2 P
30-3-6 16150-60040-10 NO:019 BEARING,BALL,RADIAL 2 NO:0197pe il px
30-3-7 11202-LRA0-0000 OIL SEAL 2 [PREEE42%28%7 TC
30-4 C7205-5PA0-0000 MAGNET 1 w7
30-5 D4613-5PA0-0000 SCREW 1 ﬁ:@% EE«IW
30-6 D4621-FIA0-0000 OUTER SPACER 2 g
30-7 D4621-LRA0-0000 OUTER SPACER 2 9t U I;‘z?
30-8 D5351-GJA0-0000 BRAKE DISC 2 FiiEt S AR
30-9 D4611-FIC0-0000 NUT(M10) 8 [BIE(M10)
30-10 19905-14200 WASHER(\y15%24x2.3) 2
30-11 15500-14100 CASTLE NUT(M14) 2 BYRIEIEM14)
30-12 14201-46325 COTTER PIN 2 B
30-13 D4609-9F A0-0000 RUBBER CAP 2 MRE
30-14 D5350-FIC0-0000 BOLT,ROUND HEAD 8 LB [ENPE A
P. 66 VECTOR ST-300 (ATVS8F)
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[ITEM AVAIL PART NO. NAME QT _ghé VIN/ENGNO E.P
31 REAR WHEEL
31-1 D472C-LRF0-00NA REAR WHELL ASSY..LEFT(ON)(ALUMINUM) 1 = i@ (ON ROAD)(22x10-10) st
31-1-1 D471C-LRF0-00NA REAR WHELL ASSY.LEFT(ON)ALUMINUM) 1 % & (ON ROAD)22x10-10) ;EE[@*‘I
31-1-1-1 D4720-LRC0-0000 WHEEL TIRE (22x10-10) 1 Qﬁ’%ﬁ(ON ROAD)(22x10-10)
31-1-1-2 D4602-FIC0-7700 WHEEL RIM(ALUMINUM) (10"x8) 1 ﬂﬁ[ﬁ*‘( 10"x8) %ﬁ[’éf[
31-1-2 D2705-GJA0-0000 SHAFT CONNECTER WITH BOLTS 1 |¢<§;EI% AT AN TS
31-1-3 D4611-FIC0-0000 NUT,FLANGE CHECK(M10) 4 Ff hage [T S4B (M1 0)
31-1 D472C-LRF0-00FA REAR WHELL ASSY.LEFT(OFF)(ALUMINUM) | = IQgﬁfﬁjf’n;*y(OFF ROAD) i;'}t%f[
31-1-1 D471C-LRF0-00FA REAR WHELL ASSY.,RIGHT(OFF)(ALUMINUM) 1 =% % ’]v” (OFF ROAD) s
31-1-1-1 D4720-LRA0-0000 WHEEL TIRE (22x10-10) 1 #]'r/(OFF ROAD)(22x10-10)
31-1-1-2 D4602-FIC0-7700 WHEEL RIM(ALUMINUM) (10"x8) I #if5'(10"x8) éﬂl’%ﬂ
31-1-2 D2705-GJA0-0000 SHAFT CONNECTER WITH BOLTS 1 fézigu,gaﬁﬁﬁmﬁm&
31-1-3 D4611-FIC0-0000 NUT,FLANGE CHECK(M10) 4 F[H ﬁﬂ’ﬁ/’;@ﬁﬁ [EI(M10)
31-2 D472D-LRF0-00NA REAR WHELL ASSY.,RIGHT(ON)(ALUMINUM) 1 *F [ g%&v]f»n;i,(()N ROAD) &g
31-2-1 D471D-LRF0-00NA REAR WHELL ASSY .,RIGHT(ON)(ALUMINUM) ] *F [ éﬁﬁlﬁlﬁ‘}(ON ROAD) %&;‘I
31-2-1-1 D4720-LRC0-0000 WHEEL TIRE (22x10-10) 1 Qﬁqﬁ(ON ROAD)(22x10-10)
31-2-1-2 D4602-FIC0-7700 WHEEL RIM(ALUMINUM) (10"x8) 1 ﬂﬁ[ I(10"x8) %ﬁ[’éf[
31-2-2 D2705-GJA0-0000 SHAFT CONNECTER WITH BOLTS 1 = E;EI% e <
31-2-3 D4611-FIC0-0000 NUT,FLANGE CHECK(M10) 4 Ff W;BJG%EE [E(M10)
31-2 D472D-LRF0-00FA REAR WHELL ASSY.,RIGHT(OFF)(ALUMINUM) 1 F [ % gfr F"“?}’(OFF RO AD) 57 Hﬁ‘\[
31-2-1 D471D-LRFO0-00FA REAR WHELL ASSY.,RIGHT(OFF)(ALUMINUM) 1 *F [ &gfﬁ,f“pfﬁﬁ&' (OFF RO AD) 3”@[
31-2-1-1 D4720-LRA0-0000 WHEEL TIRE (22x10-10) 1 Qﬁﬁf,(OFF ROAD)(22x10-10)
31-2-1-2 D4602-FIC0-7700 WHEEL RIM(ALUMINUM) (10"x8) 1 #if5'(10"x8) éﬁl’%ﬂ
31-2-2 D2705-GJA0-0000 SHAFT CONNECTER WITH BOLTS 1 f‘éziﬁl?ﬁﬁ?é‘é ALY
31-2-3 D4611-FIC0-0000 NUT,FLANGE CHECK(M10) 4 ([WARIHSHEE(M10)
31-3 D2309-5EA0-0000 WHEEL AXLE WASHER, REAR(y14x40x4.5) 2 .Q:ﬁ, R AR
31-4 14012-140H0 CASTLE NUT(M14) 2 AF i ﬁﬁ,ﬂ? [EH(M14)
31-5 14201-46325 COTTER PIN 2 B
31-6 D4609-5EA0-0000 RUBBER CAP 2 RBE
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32 FRONT BRAKE SYSTEM
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[ITEM _AVAIL PART NO. NAME QTY fh& VIN/ENGNO E.P
32 FRONT BRAKE
32-1 G7120-FIC0-0001 BRAKE CALLIPER,LEFT I GRS AEY!
32-1-1 G7131-5EE0-0000 BRAKE SHOE N CllEs
32-1-2 G7132-5EE0-0000 BOLT LEAKAGE 1 3B
32-1-3 G7133-BCA0-0000 CAP LEAKAGE 1 s
32-1-4 G7139-5EE0-0000 SPRING,PAD 1 fgE,
32-2 G7140-FIC0-0001 FRONT BRAKE CALLIPER,RIGHT e SRS
32-2-1 G7131-5EE0-0000 BRAKE SHOE Ak
32-2-2 G7132-5EE0-0000 BOLT LEAKAGE 1 h3 B
32-2-3 G7133-BCA0-0000 CAP LEAKAGE 1 s
32-2-4 G7139-5EE0-0000 SPRING,PAD 1 g
32-3 17507-FIA0-0000 BOLT,FLANGE 4 o F g e
32-4 10401-10034 UNION BOLT,BRAKE HOSE 3 AREHOE RN
32-5 10201-10118 WASHER,PLATE 6 HEf
32-6 G7110-LRC0-0000 FRONT BRAKE OIL TUBE ASSY L ey
G7110-LRA0-0000 FRONT BRAKE OIL TUBE ASSY L ey N/A
32-7 15821-08020 BOLT,FLANGE 1 higete
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33 REAR BRAKE SYSTEM
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[ITEM AVAIL PART NO. NAME QTY fhé VIN/ENGNO E.P

33 REAR BRAKE

33-1 D2310-LRA0-0000 BEARING SEAT ASSY., REAR WHEEL AXLE 1 .aéﬁﬂgﬁl IR Y

33-2 D2311-FIA0-0000 SPACER L s [

33-3 16100-6007LLU BEARING(6007LLU) 2 {iliE(6007LLU)

33-4 D2315-FIA0-0000 OIL SEAL(y43%62x12) 1 3

33-5 15701-12165-0C BOLT, FLANGE (M12x165) 2 IhAREEE (M12x165)

33-6 G7130-LRA0-0000 RR. CALIPER ASSY 1 g

33-6-1 G7131-LRA0-0000 PAD ASSY BRAKE I A

33-6-2 G7132-LRA0-0000 BOLT LEAKAGE 1 hrsa g

33-6-3 G7133-LRA0-0000 CAP LEAKAGE 1 s

33-7 15701-10035-0C BOLT > FLANGE 2 (IhRg A

33-8 E0209-5EA0-9000 CAP,GREASE VALVE L

33-9 D3520-LRA0-0000 BRAKE DISK 1 4

33-10 D3251-FIA0-0000 BRAKE DISK BRKT. 1 S s

33-11 10110-10811 UNION BOLT > BRAKE HOSE 3 HPHUREV PR

33-12 10401-10034 UNION BOLT > BRAKE HOSE 2 HENPERR R

33-13 10201-10118 WASHER * PLATE 4 S

33-14 D3210-LRA0-0000 REAR BRAKE OIL TUBE I Ay

D3210-LRCT-0000 REAR BRAKE OIL TUBE L By N/A

33-15 D2313-FIA0-0000 OIL SEAL(y48X62X7) 13

33-16 15601-12200 NUT ANTLOOSEN 2 R

33-17 G7100-LRC0-0000 FOOT MASTER CYLINDER ASSY. 1 &=

33-18 16705-06012-0C BOLT, FLANGE (M6x12) 307 R

33-19 10149-06016 BOLT, FLANGE (M6x16) I W fE=(M6*16)

33-20 D3410-LRC0-0000 BRAKE MASTER CYLINDER ARMF 1 401 = & 5 (fi)

33-21 D3411-LRC0-0000 BRAKE MASTER CYLINDER ARMR 1 4 = & H#H(%)
P.72 VECTOR ST-300 (ATVSF)
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[ITEM AVAIL PART NO. NAME QTY fhé VIN/ENGNO E.P
33 REAR BRAKE
33-22 E7401-BCA0-0000 RUBBER,STAND STOPPER 1 EEHE
33-23 G7202-GJA0-0000 SWITCH(FLOOR) 2 A R
33-24 E0711-FIC0-9000 SPG.BRAKE LAMP SWITCH 2 %@l%ﬁf’ﬁ?fﬁ%ﬂ?j
33-25 17510-06016-1B PIN 4 T
33-26 15300-00500-N CLIP,E TYPE(y5) 4 ER[[TR(yS)
33-27 E0708-LRF0-0001 PEDAL COMP BRAKE 1 %n@;?ﬁu i
33-28 G7180-LRC0-0000 MASTER CYLINDER HOLDER 1 S0 = ol
33-29 E0720-LRC0-0000 AXLE FIXED 1 [t <
33-30 16800-08015-0H SOCKET BOLT | R
33-31 D3419-LRC0-0000 FRONT RETURN SPRING L i R
33-32 16600-06000 GREASE VALVE L P
33-33 E5451-LRC0-0000 CABEL,BRAKE 2 HIHISsEAY
33-34 H7118-FIB0-0000 STICKER WARING 1 A5 2R
H7118-FIBF-0000 STICKER WARING 1 A RS N/A
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[ITEM _AVAIL PART NO. NAME QTY fh& VIN/ENGNO E.P
34 HANDLE BAR
34-1 E3100-LRA0-0700 HANDLE BAR ASSY 1 =iy
E3100-LRAT-0700 HANDLE BAR ASSY 1 =R N/A
34-2 E3180-LRC0-0000 LEVER ASSY,RIGHT 1 *F e b
E3180-LRAT-0000 LEVER ASSY,RIGHT 1 [ﬁﬁJ Y N/A
34-2-1 E3181-LRC0-0000 LEVER ,RIGHT 1 I [ﬁﬁl
E3181-LRA0-0000 LEVER ,RIGHT 1 i T N/A
34-2-2 E3175-LRC0-0000 LEVER,WASHER WAVE 1 b Ak g
D3202-LRA0-0000 BRAKE SWITCH 1 & F'ﬁJFj% N/A
34-3 E3190-GJA0-0000 THROT HOOSING ASSY 1 v sy
E3190-FIGT-0000 THROT HOOSING ASSY 1 v sy N/A
34-4 E3170-LRC0-0000 LEVER ASSY,LEFT IR L
D3200-FIAT-0000 BRAKE MASTER CYLINDER,LEFT . L[S N/A
34-4-1 E3171-FIA0-0000 LEVER ,LEFT 1 bR
E3181-LRA0-0000 LEVER ,LEFT 1 5 Fh A N/A
34-4-2 E3175-LRC0-0000 LEVER,WASHER WAVE 1 b ARk g
D3202-FIA0-0000 BRAKE SWITCH 1 A0 7‘& N/A
34-5 E3166-5EA0-0000 GRIP HANDLE 2 ﬁ#l
E3166-FIGT-0000 GRIP HANDLE,LEFT 1 LEPEEs N/A
E3165-FIGT-0000 GRIP HANDLE ,RIGHT 1 i TiEPEREs N/A
34-6 E3112-5EA0-0000 HANDLE BAR CLAMP,BOTTOM 2RI ()
34-7 E3110-5EA0-0000 HANDLE BAR CLAMP,CAP,LEFT 1 = fiitd (L)
34-8 E3111-5EA0-0000 HANDLE BAR CLAMP,CAP,RIGHT 1 f#l[aﬁi T (FER)
34-9 10050-06025 BOLT > SOCKET(M6X25) 6 '] FEAR(M6*25)
34-10 15611-10200 NUT » FLANGE CHECK(M10) 2 F[ H A HELIEE(M10)
34-11 D3701-LRA0-0000 UNION BOLT,BRAKE HOSE 1 Efint
34-11-1 E3185-LRA0-0000 ADJUSTER BOLT(M8x15) 1 TR M8*1S
34-12 D3702-LRA0-0000 WASHER,PLATE 1 ﬁl [ifil A
34-13 D3703-LRA0-0000 PARKING LEVER 1 =
34-14 D3704-LRA0-0000 PARKING CABLE 1 i
34-15 18501-06010 SCREW,WITH WASHER 2 JERIM6*10
34-16 H475B-5BA1-0000 PLUG,LICENSE PLATE L Y S
34-17 H7140-LRA0-0000 STICKER,PARKING ADJUSTER NOTICE 1 =i F’%@%ﬁﬁﬂ E!ﬁ%?%
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35 BUMPER,FOOTREST

P.77 VECTOR ST-300 (ATVS8F) Date. 2007.01.25



[ITEM _AVAIL PART NO. NAME QTY fh& VIN/ENGNO E.P
35 BUMPER, FOOTREST BAR
35-1 E0700-FIA0-0000 FOOTREST BAR 1 B ﬁﬁﬁmliﬁ
35-2 E0700-FID0-0000 FOOTREST BAR 1 PF"W A5 A ()
35-3 17507-FIA0-0000 BOLT,FLANGE 8 b R E
35-4 15611-06200-0G NUT 3 PR Ja(gn&)
35-5 10149-06823 SCREW,WITH WASHER 7 F'J [gu gpgg
35-6 10119-06802 BOLT,HEXAGON HEAD(M6x16) 1 E 2 PR
35-7 E0400-LRC0-0000 BUMPER FRONT 1 ﬁ, | m,%vfw@
35-8 E0430-LRC0-0000 BUMPER FRONT COVER L R,
35-9 18310-06020-01 SCREW(M6x20G) 3 B RE
35-10 10110-40120 SCREW 4 FizsM4*16L
35-11 10149-08016 BOLT, FLANGE (M8x16) 6 [THRRE
35-12 H4751-LRC0-0000 PLASTIC PLATE,LICENSE 1 gy
H4751-LRC0-9000 PLASTIC PLATE,LICENSE ] N/A
35-13 H1104-BCA0-0000 COLLAR,FLANGED 2 e
35-14 F0703-BCA0-0000 DAMPER 2 JREE
35-15 C3741-5BA0-0000 RETRO-REFLECTOR 2 RH
35-16 C3744-LRA0-0000 STAY REFLECTOR LEFT 1 2R A A
35-17 C3745-LRA0-0000 STAY REFLECTOR RIGHT L i
35-18 13891-06020-0C NO:003 SCREW WASHER 4 NO:003 [ T Bl Hlg
35-19 14050-05055-0A NUT FLANGE(MS) 2 FIRRRIE
35-20 E0411-MRD0-0000 REAR PACK D HEKL
35-21 10149-08016 BOLT,FLANGE(M8x16) 4 ([IWAREAE(M8X16)
35-22 15616-08200 NUT > FLANGE CHECK(MS) 2 Ff Hg [ 2B (M)
35-23 F4001-MRD0-0000 REAR CARRIER COVER L BPr ety
35-24 E0117-9EA0-0000 SCREW » BUTTON HEAD(M6X18) 8 VIR
P. 78 VECTOR ST-300 (ATVSF)

Date. 2007.01.25



36 REAR WHEEL AXLE
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[ITEM AvVAIL PART NO.

NAME QTY L& VIN/ENG NO E.P

36
36-1
36-1-1
36-2
36-3
36-4
36-5
36-6
36-6-1
36-6-2
36-6-3
36-6-4
36-7
36-8
36-8-1
36-8-2
36-9
36-10
36-11
36-12
36-13
36-14
36-15
36-16

P. 80

D0100-LRA0-0000
D0104-FIC0-0000
D0101-LRA0-0000
10149-08016
D2301-LRA0-0000
D2303-LRA0-0000
D0110-LRA0-0000
D0111-LRA0-0000
DI1111-LRA0-0000
D2706-9EA0-0000
15611-10200
D2302-FIA0-0000
D0120-LRA0-0000
12201-08050-0H
15800-08300
D0102-FIA0-0000
15701-06020-0C
15611-06200-0G
10149-06012
H3503-LRA0-0000
D2303-GJA0-0000
D0130-LRA0-0000
14104-05501

REAR WHEEL AXLE g
DRIVE CHAIN ASSY/(520HX90} ! 1 EEFBEIE(520HX90F 1)
MASTERLINK (#520) 1 G FH#S20)
PROTECT COVER 1 i
BOLT, FLANGE (M8x16) 4 AR
REAR AXLE I
AXLE CLIP,REAR G
SPROCKET HOLDER > REAR ASSY 1 iifiifiiifnl -4
SPROCKET HOLDER > REAR i
GEAR(520X38T) 1 i
STUD(M10) 4 B
NUT > HEXAGON CHECK(M10) 4 A e
NUT REAR WHEEL AXLE(M28X1.5) 2 il
1
1
1
1
1
2
1
3
1
1
2

ADJUSTER > CHAIN LIS
BOLT | EAEMB*50
NUT(MS) g

DRIVE CHAIN COVER
BOLT, FLANGE (M6x20)
NUT

BOLT, FLANGE (M6x12)

T COLLAR

PLATE FIXED REAR AXLE
GUIDE CHAIN

WASHER 15%5.5%1T

LI,
AR (M6 x20)
F OB R
e
TR
AR

- %}\ [’igil

VECTOR ST-300 (ATVS8F)
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|ITEM AVAIL PART NO. NAME Q'TY ﬂ,ﬁ VIN /ENG NO
37 STEERING
37-1 E3200-LRC0-0000 SHAFT ASSY ° STEERING 1 e A Y
37-2 E3201-5EA0-0000 OIL SEAL(y18xy32x7) 1 JHiEf
37-3 13102-5AC0-0000 OIL SEAL(y22xy35x7) 1 i
37-4 D4620-5EA0-0000 INNER SPACER 1 PrEERE
37-5 15611-14200 NUT,FLANGE CHECK(M14) 1 (hRETH 4RI
37-6 E0258-LRA0-0000 STEERING TIE-ROD ASSY > LEFT 1 #EUAFP AR )
37-6-1 E0251-LRAO0-0000 BOLT » STUD 1 S5 =
37-6-2 E0252-5EA0-0000 NUT(R) 1 YD
37-6-3 E0253-5EA0-0000 NUT(L) 1 EeYE =)
37-6-4 E0255-LRA0-0000 UNIVERSAL JOINT(L) 1 FurBE PR
37-6-5 E0256-LRA0-0000 UNIVERSAL JOINT(R) 1 EWrIEEBECT D
37-7 E0205-LRA0-0000 KNUCKLE > LEFT 1 FrddE e g )
37-8 E0215-LRA0-0000 KNUCKLE » RIGHT 1 FrdEdE e acs )
37-9 G7112-BCA0-0000 BRACKET,BRAKE HOSE 2 SrHOPETER Ak
37-10 10149-06012 BOLT, FLANGE (M6x12) 2 A EEEEBIEM6*12
37-11 E3209-FIA0-0000 OIL SEAL(y31.8xy37.8x4) 2 JiFE
37-12 E3202-FIA0-0000 HOLDER > STEERING SHAFT 2 BELE AR TR
37-13 E3203-FIA0-0000 FIX PLATE > STEERING SHAFT 1 BB AR
37-14 10020-08060 BOLT » HEXAGON HEAD(M8X60) 2 F PRI (M8 %60)
37-15 E3210-LRB0-0000 HOLDER » STEERING SHAFT PRESSED PLATED 1 |5 [ L ZBUEpy
37-16 E3208-FTIA0-0000 STEERING ' COLLAR 2 IR
37-17 E0259-LRA0-0000 STEERING TIE-ROD ASSY » RIGHT 1 #BUFP AR CED
37-17-1 E0251-LRA0-0000 BOLT » STUD 1 E5ER S
37-17-2 E0252-5EA0-0000 NUT (R) 1 EIMECE)
37-17-3 E0253-5EA0-0000 NUT (L) 1 ERIME(S)
37-17-4 E0255-LRA0-0000 UNIVERSAL JOINT(L) 1 FurEPECS)
37-17-5 E0256-LRA0-0000 UNIVERSAL JOINT(R) 1 FurEPECED
37-18 D4611-9EA0-0000 NUT,FLANGE CHECK 4 dhEHEYEINE
37-19 19900-25019 SPLIT PIN S5 BT 144
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38 ELECTRICAL EQUIPMENT
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[ITEM AVAIL PART NO. NAME QT _ghé VIN/ENGNO E.P
38 ELECTRICAL EQUIPMENT
38-1 C2100-LRC0-0000 WIRE HARNESS 1 = g
C2100-LRCT-0000 WIRE HARNESS 1 = il N/A 1

38-1-1 C2010-GJA0-0000 FUSE(10A) 1 (Wf@ss10A
38-1-2 C2011-GJA0-0000 FUSE(15A) 2 [WpEsR15A
38-1-3 C2013-LRA0-0000 FUSE(30A) 1 [B&EsR30A
38-2 C2102-LRA0-0000 EARTH CABLE 1 gj@fg.'@%iﬁﬁ
38-3 10153-06012 SCREW(M6x12) 1 LR
38-4 C1500-LRA0-0000 BATTERY ASSY. (12AH) T
38-5 C1502-LRA0-0000 BATTERY BAND 1 Bl
38-6 A7509-FID0-0000 LH. BACK MIRROR ASSY | TS SINpriliey
38-7 10149-06012 BOLT, FLANGE (M6x12) 2 F[Hié;ﬂ%lé(M&U)
38-8 C501A-LRC0-0000 MAIN SWITCH ASSY. 1 = B
38-8-1 C5010-LRA0-0000 MAIN SWITCH 1 = ﬁﬂrlg
38-8-2 C5011-FIC0-0000 FAUCET LOCK 1 Hagpise
38-8-3 C5013-9FA0-0000 MATERIAL KEK (RIGHT CUT) LTS G
38-8-4 C5018-9FA0-0000 MATERIAL KEK (LEFT CUT) 1 IR ()
38-9 18501-5BA1-0000 BOLT,BROKENABLE 2 TG
38-10 C5200-LRC0-0000 LEVER HOLDER ASSY., LEFT 1 A ﬁﬂrf
38-10-1 C5201-LRC0-0000 LEVER HOLDER , LEFT L gt i
38-10-2 C5202-5EE0-0000 AIR CUT,LEVER 1 P D A
38-11 C1802-FIB0-0000 DC POWER OUTLET I T
38-12 H9020-FIA0-0000 TOOL PACK |
38-13 H9021-9FA0-0000 BINDER CLAMP,TOOL BOX Lo Sty
38-14 C8110-GJA0-0000 HORN 1 e
38-15 10149-08012 BOLT, FLANGE (M8x12) 1 g R
38-16 C1600-LRA0-0000 REG. REC. COMP. 1 RRE
38-17 10149-06016 BOLT, FLANGE (M6x16) 2 HAREE(M6*16)
38-18 C0410-RB1-0000 CDI UNIT ASS'Y 1 CDI.UNIT
38-19 C051A-RB1-0000 IGN COIL ASS'Y R s
38-20 12140-60001 WASHER L EseUsiEy
38-21 10020-05024 BOLT(M5x24) 1 R
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[ITEM AVAIL PART NO. NAME QT _ghé VIN/ENGNO E.P

38 ELECTRICAL EQUIPMENT

38-22 C585A-LRA0-0000 START MAG. SW. SET I SRR

38-22-1 C5850-LRA0-0000 START RELAY 1 SRR

38-22-2 C2101-LRA0-0000 POSITIVE CABTE 1 e

38-23 C576A-LRA0-0000 SHIFT GEAR CONTROL UNIT ASS'Y 1 #Hilf e sied i 8

38-24 17701-50016 HOLDER RELAY 1 FITSERR(MSx16)

38-25 C3401-LRC0-0000 TURN LAMP ASSY F.R L bR

38-25-1 F1231-LRF0-0000 BULB 1w

38-26 17701-50016 SCREW M5x12 4 FIZ¥M5*12L

38-27 C3451-LRC0-0000 TURN LAMP ASSY F.L L SRR

38-27-1 F1231-LRF0-0000 BULB 1

38-28 F1240-LRC0-0000 TURN LAMP ASSY R.L I s

38-28-1 C3402-FIE0-0000 BULB 1

38-29 F1230-LRC0-0000 TURN LAMP ASSY R.R L

38-29-1 C3402-FIE0-0000 BULB 1w

38-30 13903-312B0 TRUSS 4 NO:009- F f 175]glss

38-31 C7200-LRA0-0000 SPEEDOMETER ASSY I fRES
C7200-LRA9-0000 SPEEDOMETER ASSY(MILE) 1 fREERS (SUED

38-31-1 C7201-LRA0-0000 SPEEDOMETER 1 fEsk

38-31-2 C7207-FIC0-9000 SPEEDOMETER [ (5 e

38-32 18506-05010 SCREW 2 PRV E

38-33 C850A-LRA0-0000 ELEC.RELAY ASSY 2 NIEREEERA

38-34 C872A-LRA0-0000 HAZARD CONTROL NUIT ASSY L RS

38-35 C8301-LRA0-0000 WINKER RELAY COMP IS

38-36 10149-06012 BOLT, FLANGE (M6x12) L g

38-37 C8400-EMA0-0000 BUZZER 1 hEpEs

38-38 12600-03012 SCREW M3x12 2 P P

38-39 HO0109-RB1-0000 MAG.STAY 1 FEEH

38-40 C3101-FIGT-0000 REVER SING LIGHT ke N/A
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39 PACKING CASE,EXTERNAL
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[ITEM AVAIL PART NO. NAME QTY % VIN/ENGNO E.P

39 PACKING CASE,EXTERNAL G AT

39-1 H9500-LRA0-0000 PACKING CASE,EXTERNAL 1 e

39-2 H9900-LRC0-0000 OWNER'S MANUAL 1R = ]

39-3 C5031-LRA0-0000 TAIL LIGHT 1 A

39-3-1 C5004-5BA1-0000 LAMP 1

39-4 15611-06200-0G NUT 2 FIEERIECEG

39-5 17701-50016 RH. BACK MIRROR ASSY 4 FITvE

39-6 C5020-LRC0-0000 HEAD LIGHT ASSY.,LEFT 1 % PGy

39-6-1 C5003-LRA0-0000 BULB Qe ass bl

39-7 C5030-LRC0-0000 HEAD LIGHT ASSY.,RIGHT LT RS

39-7-1 C5003-LRA0-0000 BULB 1 R

39-8 E0117-9EA0-0000 SCREW,BUTTON HEAD (M6x18) 2 I

39-9 H8100-LRC0-0000 BACK MIRROR ASSY 1 S5 (DOT)

39-9-1 N H8110-LRC0-0000 REAR VIEW MIRROR ASSY,R L

39-9-2 N H8120-LRC0-0000 REAR VIEW MIRROR ASSY,L 1% e

39-10 N H9905-MRC0-0000 CERTIFICAT OF ORIGIN 1 ey

H9905-MRHO0-0000 CERTIFICAT OF ORIGIN 1 ey N/A 1
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[ITEM AVAIL PART NO. NAME QT _ghé VIN/ENGNO E.P

40 ACCESSORIES

40-1 E041C-LRA0-0000 VEHICLE A HOOK ASSY Y1 25y

40-1-1 E0418-LRA0-0000 VEHICLE A HOOK {551 2

40-1-2 10149-10030 BOLT,FLANGE(M10x30) i H% (A (M 10x30)

40-1-3 14111-10625-1A SPRING WASHER G Al

40-2 E0419-FIB0-0000 VEHICLE A HOOK BALL(y47.3) 551 2[R (y47.3)
E0419-FIB0-9000 VEHICLE A HOOK BALL(y49.75) 511 2I[ENER(949.75)

40-2-1 13300-20000-0B SPRING WASHER I 1

40-2-2 14100-19016 NUT LS,

40-3 15616-08200 NUT > FLANGE CHECK(M8) AR IS (M)

40-4 E041A-LRA0-0000 HANDRAIL ASSY R Y

40-4-1 N E0410-LRA0-0000 HANDRAIL EEr s

40-4-2 10149-08030 BOLT, FLANGE (M8x30) T h% (1A (M8*30)

40-4-3 15821-08020 BOLT,FLANGE T e

40-4-4 E0408-LRA0-0000 HANDRAIL COVER iR Bty

40-4-5 13903-312B0 TRUSS NO:009-1 3 F 175§l
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ITEM AVAIL PART NO.

NAME

T gt

VIN/ENG NO E.P

41

41-1
41-1-1
41-1-1-1
41-1-1-2
41-1-1-3
41-2
41-2-1
41-2-1-1
41-2-1-2
41-2-1-3
41-3
41-3-1
41-3-1-1
41-3-1-2

41-3-1-3

P. 90

G7120-FIC0-0001
G7137-5EE0-0000
G7134-5EE0-0000
G7135-5EE0-0000
G7136-5EE0-0000
G7140-FIC0-0001
G7137-5EE0-0000
G7134-5EE0-0000
G7135-5EE0-0000
G7136-5EE0-0000
G7130-LRA0-0000
G7137-LRA0-0000
G7134-LRA0-0000
G7135-LRA0-0000
G7136-LRA0-0000

SERVICE KITS,BRAKE CALLIPER
BRAKE CALLIPER,LEFT
SERVICE KITS,BRAKE CALLIPER
RING,SEAL

RING,DUST RESISTANT
PISTON,BRAKE CALLIPER
FRONT BRAKE CALLIPER,RIGHT
SERVICE KITS,BRAKE CALLIPER
RING,SEAL

RING,DUST RESISTANT
PISTON,BRAKE CALLIPER

RR. CALIPER ASSY

SERVICE KITS,BRAKE CALLIPER
RING,SEAL

RING,DUST RESISTANT
PISTON,BRAKE CALLIPER

(IR SIS AEY)
AT EW
wlﬁfﬁ\l

il

RS
ARG
AT EW
N

e dey

kS

i
AT Ew
ey

1 g
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